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Primary prevention of CVD  
• Request a full non-fasting Lipid profile for both diagnosis and monitoring patients with CVD 

risk.   

• NICE CG181 recommends non HDL-c measured from a non-fasting blood in preference to LDL- 

c as the treatment goal for lipid lowering therapy. There are distinct advantages in using 

nonHDL cholesterol measurements (a fasting blood sample not needed, convenient for 

patients, cost effective. Non-HDL cholesterol includes all cholesterol present in lipoprotein 

particles considered to be atherogenic, (includes low-density lipoprotein (LDL), Lipoprotein (a), 

intermediate-density lipoprotein and very-low-density lipoprotein) and has been suggested to 

be a better tool for cardiovascular (CVD) risk assessment than LDL-c.  

• Systemic conditions like Diabetes, Hypothyroidism, Obstructive liver disease, Nephrotic 

syndrome, Renal failure, Myeloma, pregnancy, medications (corticosteroids, Androgenic 

steroids, contraceptive therapy, Thiazides, non-selective β-blockers, Retinoic acid derivatives, 

HRT, sertraline, atypical antipsychotics, antiretroviral therapy), SLE, hypopituitarism may 

present with dyslipidaemia.   

• Do a full secondary screen for dyslipidaemia (U&E, LFT, TSH, HbA1c, urine dipstick).  

• Patients with Familial Hypercholesterolaemia, markedly elevated single risk factors, in 

particular TC ≥ 8 mmol/L and LDL-C ≥ 4.9 mmol/L or BP ≥180/110 mmHg, Diabetes with target 

organ damage (nephropathy) or a duration ≥ 10 years or another additional risk factor, 

patients with type 1 Diabetes > 40 years of age, Chronic kidney disease stage 3 A &B (eGFR 30-

59 mL/min/1.73 m2) with or without albuminuria are at high CVD risk.  

• Estimate CVD risk using QRISK3 algorithm https://qrisk.org/three/ on adults aged up to 84 

years of age.   

• Document smoking status, diabetes status, family history of premature coronary artery 

disease, chronic kidney disease, therapy for hypertension, migraines, Systemic Lupus 

Erythematosus, regular glucocorticoid therapy, Rheumatoid arthritis, atrial fibrillation, 

atypical antipsychotics, erectile dysfunction, BMI and BP.   

• Do not use QRISK:  

- Patients with Familial Hypercholesterolaemia or inherited disorders of lipid 

metabolism  

- Patients with established CVD  

- Patients with type 1 diabetes, or eGFR less than 60 mL/min/1.73 m2 and/or 

albuminuria.  

- Patients aged ≥ 85 (at increased risk of CVD because of age alone particularly people 

who smoke or have raised BP).  

• Patients with CVD risk of ≥ 10% (QRISK-3) need an informed discussion to address modifiable 

risk factors including smoking cessation (if applicable), moderation of ethanol intake, low 

saturated fat intake in the diet and moderate physical activity (30-60 minutes each day). Use 

CVD risk tool (above) for further information.  

https://qrisk.org/three/
https://qrisk.org/three/
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• If a patient is being considered for lipid lowering treatment, ensure the drug is appropriate to 

the individual patient, especially in elderly patients with polypharmacy, multiple comorbidities 

or in women of childbearing potential.  
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   If lifestyle modification is inappropriate or ineffective, co mmence Atorvastatin 20mg once  

daily. Counsel the patient that statin drugs are generally safe but, very rarely, they can cause  

muscle damage, so if they develop severe muscle aches or muscle weakness to discontinue all  

lipid - lowering   drugs and seek medical   advice.   

   Review concordance with lipid lowering therapy,  dietary, lifestyle   changes and   repeat lipid  

profile,   and LFT’s in 3 months.   

   Titrate lipid lowering therapy ( Atorvastatin to 40 mg once daily ± Ezetimibe 10mg daily)   to  

achieve Non - HDL C target of >40 % reduction from baseline in all patients except for  patients  

with  Familial Hypercholesterolaemia. Assess further response after 3 months.   

   For Patients with possible Familial Hypercholesterolaemia, consider referral to the Yorkshire  

and Humber FH service f or FH genetic testing, if not done already.   

     In patients with Familial Hypercholesterolaemia, LDL - C target is >50% reduction from  

baseline. Titrate  Atorvastatin to 40 mg once daily ± Ezetimibe 10mg daily . Assess response  

after 3 months.   

   If LDL - C ≥ 5mmol/L,   despite maximal tolerated lipid lowering therapy (statins ± Ezetimibe),  

refer to lipid clinic for consideration of  PCSK9 inhibitors .    

   Do not routinely measure CK activity unless the patients in symptomatic or has muscle pain  

before initiation of statin th erapy.    

  

Secondary prevention of CVD 
  

   This category includes all patients with clinical Atherosclerosis e.g. Myocardial Infarction,  

Acute Coronary Syndrome, Angina, Stroke, Transient Ischaemic Attack, Peripheral Vascular  

Disease inclusive of revascularisati on procedures, Abdominal aortic aneurysm including  

surgery.   

   Start High intensity statins in all patients with Acute Coronary syndrome as early as possible,  

regardless of initial LDL - C values, unless there are any contraindications or intolerance.    

   Consider addition of ezetimibe 10 mg once daily after repeat lipid profile in 2 - 3  months, in all  

patients with ACS not treated to  LDL - C target   of ≤ 1.8 mmol/L , despite maximal tolerated dose  

of statins.   

   Refer to lipid clinic for  PCSK9  inhibitors   initiation   if:   

-   LDL  – Cholesterol is persistently elevated ≥ 4mmol/L in patients at high risk of CVD and  

≥ 3.5 mmol/L if at very high risk of CVD , despite maximal tolerated lipid lowering  

therapy (statins ± Ezetimibe) .   

-   High risk CVD is defined as a history of any of t he following: acute coronary syndrome  

( such as myocardial infarction or unstable angina needing hospitalisation); coronary  

or other arterial revascularisation procedures; chronic heart disease; ischaemic  

stroke; peripheral arterial disease.    

-   Very high risk   of CVD is defined as recurrent cardiovascular events or cardiovascular  

events in more than 1 vascular bed (poly vascular disease).   

-   Current lipid lowering therapy (statin  ±  Ezetimibe 10mg daily )   should continue with  

PCSK9I therapy.   
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   Refer to lipid clinic fo r  Inclisiran   initiation   if:   

-   LDL - C ≥ 2.6 mmol/L (Non - HDL - C ≥ 3.5mmol/L) ,  despite maximal tolerated lipid  

lowering therapy (statins ± Ezetimibe).   

-   Current lipid lowering therapy (statin  ±  Ezetimibe 10mg daily )   should continue with  

Inclisiran therapy   

  

Statin i ntolerance 
  

   In patients with intolerance or side effects to Atorvastatin therapy, see AAC Statin Intolerance  

Algorithm for advice regarding adverse effects.   

https://www.england.nhs.uk/aac/w p - content/uploads/sites/50/2020/08/Stati n - Intoleranc e - 

Pathwa y - NEW.pd f   

   Consider  Ezetimibe 10mg daily  monotherapy (or in addition to maximal tolerated dose of  

statins). Assess response after 3 months.   

   Consider  referral to lipid clinic for initiation of Bempedoic acid 180 mg daily in combination  

with Ezetimibe 10 mg daily   when ezetimibe monotherapy does not achieve treatment targets.  

Assess response after 3 months.   

   In patients with Familial Hypercholeste rolaemia for primary prevention of CVD, with statin  

intolerance, if LDL - C ≥ 5mmol/L, despite maximal tolerated lipid lowering therapy (statins ±  

Ezetimibe), consider referral to lipid clinic for  PCSK9 inhibitors initiation.     

   For secondary CVD prevention wi th statin intolerance, refer to lipid clinic for  PCSK9  

inhibitors /Inclisiran   initiation if, LDL - C ≥ 2.6 mmol/L (Non - HDL - C ≥ 3.5mmol/L) despite  

maximal tolerated lipid lowering therapy (statins ± Ezetimibe).   

  

      Monitoring on lipid lowering therapy 
  

Time   Investigations   

Baseline   Full lipid profile, U&E, LFT, TSH, HbA1c, urine  

dipstick   

 months post statin initiation 3   Full lipid profile, LFT   

6 - 9  months, statin Rx up titration or  

addition of Ezetimibe   

Full lipid profile, LFT   

 months and then annually 12   Full lipid profile, LFT   

  

      

https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
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https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
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https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
https://www.england.nhs.uk/aac/wp-content/uploads/sites/50/2020/08/Statin-Intolerance-Pathway-NEW.pdf
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Paediatric Familial Hypercholesterolaemia pathway 
  

  

Paediatric FH  
pathway   

  

Hypertriglyceridaemia Pathway 
  

Hypertriglyceridaem 
ia pathway   

  

Referral c riteria to lipid clinic to HUTH 
  

-   I nitiation of PCSK9 Inhibitors / Inclisiran/Bem pedoic acid   

-   Not  treated to LDLC targets   despite maximal lipid lowering therapy   

-   Intolerance to 3 different statins   

-   Statin contraindication   

-   LFT abnormalities  on statins   

-   Rhabdomyolysis on statins   

-   Possible Familial Hypercholesterolaemia   

-   Patients with triglyceride concentratio n  ≥ 20 mmol/L or sustained triglyceride ≥ 10  mmol/L   in  

the absence of known secondary causes   of dyslipidaemia   and history of pancreatitis   

    

Electronic referral service 
  

-   Choose and book service   

For lipid clinic/ FH service referrals, via ERS, select lipid/  Familial Hypercholesterolaemia service under  

Endocrinology.   

-   Advice and guidance   

For advice and guidance queries   regarding lipids or Familial Hypercholesterolaemia ,   via ERS,   select  

lipid   service under Endocrinology.   
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A ppendix A :   Primary Care Pathway for FH   
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Appendix  B :   Primary CVD Prevention Pathway   
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Appendix C :   Secondary CVD  Prevention Pathway   
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Appendix D :   Statin Intolerance   Pathway   



18  

  

 

    

  



19  

  

 

    

Appendix E :   Paediatric FH Pathway   
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